BERKELEY’ OA HAN-DEE PRIMER

Section PA

Page 201

Date March 4, 2013
Supersedes 01/01/04

MODEL %A
Catalog Number B07535
Item Part Part
No. Description Number
1 Handle, Assembly S19347
3 | Pin, Clevis 3/8" (2 Req ) 528333
e | Pin, Cotter (2 Req.) 514923
4 Nut, Lock 1-1/2-RH S19071
5 Link, Fulcrum (2 Req.] 519074
6 Bolt, Eye S19070
7 Bracket, Fulcrum S19064
8 Housing, Top L05270
o Bracket, Mounting M06660
9 | Washer, Flat 3/8" 523050
10 | Diaphragm M06653
11 Housing, Bottom L05271
12 | Disc, Check Valve 519067
13 | Drain Cock, 1/8" NPT 523708
14 | Capscrew, Hex 5/16-18x1-1/4"(2 Req.) S24869
15 | Nut, Hex 5/16-18 (2 Req.) S26454
16 | Capscrew, Hex 1/4-20x1" (4 Req.) 524839
17 | Nut, Hex 1/4-20 (4 Req ) 526452
18 | Washer, Lock 523036
19 | Nut, Hex 3/8-16 (2 Req ) S26456

293 WRIGHT STREET, DELAVAN, WI 53115 WWW.berkeleypumps.COM PH: 888-237-5353 ORDERS FAX: 800-321-8793

’;b PE N I AI R Because we are continuously improving our products and services, Pentair reserves the right to change specifications without prior notice.

© 2013 Pentair Ltd. All Rights Reserved. S4855BK



